
Mr Mick Lorigan 
Director of Transportation & Water Services 
Fingal County Council 
PO Box 174 
Fingal County Hall 
Swords 
County Dublin 

1 Enviroiitiiental ?rotec:tor: Agcr icy 
! , ., _-., .;-, . .- -,,, .. _ -  

Headqmrters, PO Box 3000 
Johnitown Castle Estate 
Coun ty  Wexford, Ireland 

Cpanncheathru, Bosca Poist 3000 
Eastat Chalsledn Bhaile S h m n  
Contae Loch Garman, Eire 

T +353 53 9160600 
F +353 53 9160699 
E info@epa ie 
W b t f i w d  cpa ie 

LoCall 1890 33 55 99 

4‘” September 201 3 Reg No: WOOO9-03 

Dear Mr Lorigan 

I ain to advise you that the Agency has received an application for a Technical 
Amendment to a Waste Licence from Fingal County Council, for a facility located at 
[...]
The Sludge Age is 10 days and F/M ratio is 0.14 in this case (see Appendix 3 for results sheet). 

The information contained in this report is confidential and must not be divulged to any third party without the written consent 
of AECOM Design Build Ireland Ltd. 



AECOM DESIGN BUILD IRELAND LTD. 

913 Rev A 

30103110 S I  WWTS SHEET NO: 5 of 19. 

Portmm WWTW SER&&u JOB NO: U 5 9  

Therefore the same decanter level settings can be retained for 3 basin operation as for 4 basin 

operation. 

The decanter length will be as required for the 4 basin design, i.e. 14.5m. This was sized based on a 

removal rate of approximately 38 Vs/m weir length. For 3 basin operation at the maximum flow the 

removal rate with a 14.5m long decanter will be approximately 50.3 Vs/m weir length which may have thc 

potential to disturb the sludge blanket. However, taking a basin out of service should be for planned 

maintenance which should be carried out during dry periods and every effort should be made to limit 

return liquor flows. 

The current treatment capacity (CTC) is the capacity of the WWTP as determined by the Liaison 

Monitoring Committee (LMC). The LMC will review the status of the CTC at various times during the 

contract period and will vary the CTC as required by the catchment served (specification clause 12.5.3). 

2 No. SBR basins will be in operation to provide the current BOD treatment capacity (at the current 

design flowrates). See Appendix 4 for results sheet. 

At tender stage the following levels were proposed within the tank: 

TWL 

BWL 

Floor level 6.433mOD 

11.443mOD (corresponding to a TWL of 5.01m) 

9.823mOD (corresponding to a BWL of 3.39m) 

Based on the finished ground level of 9.35mOD proposed at tender stage, the floor level is 2.917m below 

ground. 

These levels will be confirmed on completion of the Plant Hvdraulics report. 

The above levels will also apply for three basin maintenance operation using the fill decant cycle. 

The information contained in this report is confidential and must not be divulged to any third party without the written consent 
of AECOM Design Build Ireland Ltd. 



AECOM DESIGN BUILD IRELAND LTD. 

5913 Rev A 

CT: Po- WWTS SHEET NO: 6 of 19 

BY: MOB e WWTW SBRDeslpn 10B NO: .E259 

Sludge Production Formula 

The maximum sludge production formula given in our tender submission was as follows (based on 

influent loadings): 

[f SS > BOD then 

0.918 x BOD + [SS x 1.066 - BOD x 1.0721 x 0.625 

If SS 5 BOD then 

0.918 x BOD 

For the design influent loadings the following maximum sludge production is calculated: 

0.9 18 x 3900 + [4387.5 x 1.066 - 3900 x 1.0721 x 0.625 = 3890kdday 

From the SBR design spreadsheet a value of 3886kdday is calculated therefore the maximum sludge 

production formula given is valid. 

Ancillary Equipment 

The SAS pumps, RAS pumps and air blowers will be the subject of separate reports. 

Other issues 

The SBR tanks at Portrane WWTW will be covered as odour removal is a specified requirement. G W  

housing will be provided at the flow splitter chamber and at each of the decanters for ease of access to 

equipment. 2 No. further access opes (1200mm x1200mm) are proposed at each of Zones 2 and 3 for 

each tank, as was agreed with the operations department at tender stage. Therefore visual inspection of 

the process will be more difficult than at other sites with open tanks. 

Other smaller opes will be required in the roof for pipework, ductwork and instrumentation. 

The information contained in this report is confidential and must not be divulged to any third party without the written consent 
of AECOM Design Build Ireland Ltd. 



AECOM DESIGN BUILD IRlELAND LTD. 

No. DIU25913 Rev A 

W- NO: 7 of 19 

e WWTW S B R n  TOB NO: .I2259 

Significant Environmental Impacts/Effects on Environmental Review 

The impactdeffects will be reviewed when the Environmental Review has been completed. 

Appendices 

1. Return Liquor Estimate 

2. 

3. 

4. 

5 .  Hazard Identification/ Risk Assessment 

SBR design results for 4 basin operation 

SBR design results for 3 basin operation - fill during decant 

SBR design results for 50% of initial loading 

Conclusions 

1. 

2. 

3. 

4. 

5.  

The influent suspended solids, TN and ammonia loadings have not been given in the Employer’s 

Requirements. The suspended solids loading is taken as 300mg/l which is typical for domestic 

sewage. The Total Nitrogen and Ammonia loads are based on the average TN:BOD and 

Ammonia:BOD ratios calculated from the analytical results given in Section 21 of the specification. 

The activated sludge system proposed is based on the use of sequencing batch reactors. 4 No. SBR 

tanks are proposed. Flow to the SBR tanks is distributed in a flow distribution chamber using weirs 

with actuated penstocks for isolation purposes. 

The size of the SBR tanks for Portrane is based on the sizes of the Phase 2 tanks at Balbriggan (wherr 

the 2 No. Phase I1 tanks were sized for 38182 PE). This uses a fill-settle time of 58 minutes for the 

2.5 hour high flow cycle. 

The basin dimensions are 42.6m long (allowing for a 300mm wide baffle wall between Zones 2 and 

3 )  x 18m wide, with a TWL of 5.01m. The BWL is 3.39m. The proposed dimensions yield a Sludge 

Age of 13.7 days and an F/M ratio of 0.1 for four basin operation at design loadings. 

It is now proposed to use a fill decant cycle for three basin maintenance operation which will 

allow the use of the same TWL and BWL as for 4 basin operation. 

The information contained in this report is confidential and must not be divulged to any third party without the written consent 
D f  AECOM Design Build Ireland Ltd. 



AECOM DESIGN BUILD IRELAND LTD. 

30/03/10 CT: P- WWTS SHEET NO: 8 of Q 

TOB NO: -12259 

i. The Sludge Age is 10 days and FM ratio is 0.14 for three basin maintenance operation using a fill 

decant cycle. 

Therefore the same decanter level settings can be retained for 3 basin (maintenance) operation 

as for 4 basin operation. 

The decanter length will be as required for the 4 basin design, i.e. 14.5m. This was sized based on a 

removal rate of approximately 38 l/s/m weir length. For 3 basin operation at the maximum flow the 

removal rate with a 14.5m long decanter will be approximately 50.3 l/s/m weir length which may 

have the potential to disturb the sludge blanket. 

2 No. SBR basins will be in operation to provide the current BOD treatment capacity (at the current 

design flowrates). 

r .  

$. 

1. 

IO. At tender stage the following levels were proposed within the tank: 

TWL 

BWL 

Floor level 6.433mOD 

Based on the finished ground level of 9.35mOD proposed at tender stage, the floor level is 2.917m 

below ground. These levels will be confirmed on completion of the Plant Hvdraulics report. 

These levels will also apply for the three basin maintenance operation using the fill decant 

cycle. 

11.443mOD (corresponding to a TWL of 5.01m) 

9.823mOD (corresponding to a BWL of 3.39m) 

Hazard Identification / Risk Assessment 

see Appendix 5 .  

The information contained in this report is confidential and must not be divulged to any third party without the written consent 
if AECOM Design Build Ireland Ltd. 



Portrane, Donabate, Rush & Lusk Waste Water 
Treatment Scheme 

D60 Contract 

Tender 

Volume 3 - Section 1 - Portrane Waste Water Treatment Plant 

Item 1 - Design Capacity 

JUSTIFICATION OF TENDER DESIGN 

Our design not only offers excellent value for money, but also an effective 
wastewater treatment solution that minimises odour and noise emissions, uses 
energy efficient processes, has a compact footprint and is visually unobtrusive. 

Our selections for processes and equipment were driven by a commitment to provide 
a good quality operational plant at low cost, taking into consideration the Employers 
Requirements (ER) and Planning Constraints arising from the EIS. 

We have chosen processes that Earth Tech Ireland Ltd. are experienced in operating 
to ensure the smooth and efficient operation of the plant during the 20 year 
operations period. 



Portrane, Donabate, Rush & Lusk Waste Water 
Fingal C o u n t y  C w H  Treatment Scheme 
- DBO Contract 

Cornha- Cmtr Fbrm Gall 

Tender 

All of our selected processes and equipment have also taken into consideration the 
Operation and Maintenance Requirements and indeed the Capital Replacement 
Frequency of the plant to ensure that the whole life cost of the project is optimised for 
the Client. 

The main drivers in our design are: 

ODOUR 

Process selection considered the impact on odour generation. For this reason 
primary settlement is not proposed, as primary sludge has significant odour potential. 

Our design contains all odours and extracts foul air for subsequent treatment thereby 
removing the potential for odour nuisance to the area and ensuring the boundary 
odour limits are adhered to at all times. 

More details on our proposed Odour Abatement Measures are included in Item 6.4 of 
this section of our tender submission. 

NOISE 

All major plant items are housed in process buildings and further acoustically 
enclosed where necessary to ensure acceptable noise limits prevail at the boundary 
as prescribed by the Client. 

ENERGY EFFICIENCY 

Inherent in our proposals is the selection of drive motors and process plant based on 
efficiency and reduced kW ratings. Energy efficient processes have been selected to 
not only offer value to the Employer, but also to reduce the carbon footprint of the 
proposed WWTP. 

oint venture 
CONSTRUCTION 



Portrane, Donabate, Rush & Lusk Waste Water 
Treatment Scheme 

-- DBO Contract 

%! 
Flnp.1 Cwnly Cwncll 

Comh.lTk coa.. Dl.m w1 

Tender 

JUSTIFICATION OF PROPOSED PROCESSES 

INLET WORKS 

We propose the Eimco Combined Inlet System (CIS) which combines screening and 
grit removal in a single tank. This leads to savings in both space requirements and 
civil costs. Our proposal includes for screening and grit removal of all influent flows 
as this reduces the potential for solids deposition in the storm tank. 

STORMWATER TREATMENT 
Flows in excess of FFT are diverted to the storm tank. 

Cleaning of the storm tanks is by tipping buckets. This is a reliable and effective 
method of tank cleaning, especially in tanks of this size. It has the added advantages 
of low power usage and the minimum of operation and maintenance input. 

PRIMARY TREATMENT 

It is not proposed to provide primary settlement for the works. Primary sludge is by its 
nature unstable. The movement and treatment of primary sludge tends to generate 
odours. On plants of this size, the costs benefits achieved in the secondary treatment 
are not sufficient to outweigh the increased building costs, operational costs and the 
odour nuisance potential associated with the handling of primary sludge. 

SECONDARY TREATMENT 

A number of options were considered for the Biological Treatment Process in order to 
meet the specified final effluent requirements: 

Membrane Plant 
Standard Activated Sludge Plant 
Sequencing Batch Reactor Plant 

A membrane plant has the advantage of producing a very high effluent quality, 
however, there are significant capital costs. The operating costs are also high due to 
the high cost of replacement membranes, the large power usage for membrane air 
scour and the requirement to screen the influent to the membrane plant to 3mm. 

Conventional Treatment using aeration and final settlement tanks was also 
considered. This has high capital costs due to the construction of a larger number of 
tanks and associated sludge pumping stations. 

Sequencing Batch Reactors (SBRs) provide the optimum solution for this application 
as the requirement for final settlement tanks is eliminated. 

; 
CONSTRUCTION 



Portrane, Donabate, Rush & Lusk Waste Water 
Fingal Couny Council Treatment Scheme 
7 D E 0  Contract 

Cornhawk Conk= F b r r  Gdi  

Tender 

The SBR system proposed is our own Earth Tech CASS (Cyclic Activated Sludge 
System) plant. This system has been used extensively on similar applications and 
details of reference plants are given below. It also gives us the benefit of substantial 
in-house expertise and experience on the plant proposed. This will ensure that both 
the design and operation of the plant proceed smoothly, without depending on third 
party expertise. 

UV TREATMENT 

Both in-line and open channel UV treatment units were considered for Portrane 
WWTW. Although an in-line unit has a lower capital cost, an open channel unit is 
proposed here as it has a lower pressure drop and provides for easy access to the 
UV lamps for cleaning and replacement. 
Though medium pressure lamps were also considered, low pressure lamps are 
proposed due to the lower power consumption. 
Vertical and horizontal UV treatment modules were examined during the tendering 
period. Vertical modules are proposed as these allow maintenance without lifting the 
modules out of the water, thus allowing simpler and safer lamp replacement. The 
staggered lamp arrays also assure the disinfection path even in the case of lamp 
failure. 

A serpentine weir was selected to maintain the level in the channel due to the low 
headloss and the absence of moving parts. This type of weir is currently operating 
successfully at Wexford and Skerries WWTWs. 

SLUDGE TREATMENT 
A number of options were considered for sludge thickening. A drum thickener or belt 
thickener has relatively high maintenance and operator input, a high washwater 
requirement and it does not perform well with variable feed. It also requires a 
separate poly make up system. 

Picket Fence gravity Thickeners are proposed for waste activated sludge thickening. 
These are a simple, reliable thickening device requiring minimal operator input. The 
Picket Fence Thickener also has low power consumption, requires no poly or 
washwater and provide integral sludge storage potential. 

For sludge dewatering, both decanter centrifuges and belt presses were considered. 
A decanter centrifuge was chosen as this has a smaller footprint, provides a more 
consistent dry solids product in a clean environment, with the minimum of operator 
input. ETlL have extensive experience of this equipment and general maintenance 
can be carried out by our own staff. 

~ CONSTRUCTlOh 



Portrane, Donabate, Rush & Lusk Waste Water 
Treatment Scheme 

DBO Contract 

Tender 

DESIGN CALCULATIONS 

A Mass Balance for the proposed process at design loading is also attached. 

MAIN TREATMENT PROCESS 

Peak Inlet Flowrate 

No. of fine screens 

No. of duty screens (for max. flow) 

Screen capacity/ screen (to allow for washwater) 

Grit capacity 

r r  

770 

2 

2 

404 

808 

I 262.19 
Storm flow 

I/S 

I/s 

I/S 

I/s 

Maximum storm flows 

No. of storm tanks 

Total tank volume 

Total Retention time 0 max. flow 

262.19 

1 

2268 

2.4 

m3 

hours 



Portrane, Donabate, Rush & Lusk Waste Water 
Treatment Scheme 

DBO Contract 

Tender 

FLOWS 
Total Dry Weather flow 
Peak diurnal flow at DWF 
Total flow to full treatment 
Return Liquors (max. instantaneous over 24 
hours) 

INFLUENT (at dry weather flow including 
return liquors) 
BOD concentration 

SS concentration 

TKN concentration 

EFFLUENT (at dry weather flow) 
BOD concentration 
SS concentration 

BASIN DESIGN 
No. of basins 
Effective basin length 
Basin width 
Basin depth 
Normal cycle time 
High flow cycle time 
High flow cycle decant time 
TWL 
BWL 
MLSS at TWL 
Total Waste Sludge 
Skimmer weir length 

SOR per basin 
SOR per basin - 200% BOD peak 

17783 
221 71 
47033 

31 58 

235 
41 80 

263 
4678 

88 
1566 

25 
35 

4 
42.3 

18 
5.5 

4 
2.5 

37.5 
5.01 
3.39 
3493 
3891 
14.5 

294 
445 

4 3  

m3/d 
m3/d 
m3/d 

m3/d 

mgll 
kglday 
mgll 
kglday 
mgll 
kglday 

mgll 
mgll 

m 
m 
m 
hours 
hours 
minutes 
m 
m 
mgll 
kglday 
m 

kg Odh 
kg 02lh 

-1nt ventLirc 
CONSTRUCTION 



Portrane, Donabate, Rush & Lusk Waste Water 